Tornado Drive Components, Serial #0712 - 090224

Tornado_Drive_Components_Serial____0712-090224

 

Drive Components 

Reference

Regional Truck Part Number

Description

 

1

95785

Chute & Spinner Assy, Standard

 

2

95950

 Chute & Spinner Assy, Extended

 

3

65777

 Locking Collar, 3/4 Bore

 

4

67114

 3/4 Thrust Washer

 

5

95795

Spinner Shaft, Standard Chute

 

6

95960

Spinner Shaft, Extended Chute

 

7

95796-1

 Pulley, 4-1/2 x 3/4 Bore

 

8

95745

Pulley, 4-1/2 x 1 Bore

 

9

65776

 Pillow Block Bearing, 3/4 Bore

 

10

65636

 Pillow Block Bearing, 1 Bore

 

11

95850

 5/16-18 x 3/4 Carriage Bolt SS

 

12

90980

 5/16 Flat Washer SS

 

13

91276

 5/16 Spring Lock Washer SS

 

14

91430

 5/16-18 Hex Nut SS

 

15

94511

Poly Spinner Kit

 

16

94495

 5/16-18 x 2-1/4 Hex Cap Screw SS

 

17

91350

5/16-18 Hex Locknut GB SS

 

18

68737

 Reflective Strip, Red/White

 

19

68584

 Label – Information (Warning)

 

20

95769

 Poly Floor

 

21

95755-2

 1/2 HP Motor

 

22

95730

 Motor Brace

 

23

95777

11-Tooth Sprocket #40

 

27

68605

 Conveyor Roller, Drive

 

28

65753

Stub Shaft – Conveyor Roller

 

29

68619

 Flange Bearing 3/4 Bore Assembly

 

30

68621

3/8-16 x 1-1/4 Carriage Bolt

 

31

91282

 3/8 Spring Lock Washer SS

 

32

91431

3/8-16 Hex Nut SS

 

33

95926

1/4-20 x 2 Hex Cap Screw G8

 

34

67076

 1/4-20 Hex Locknut GB SS

 

35

95756

 Gear Box 20:1

 

36

95809

Gear Box Mounting Bracket

 

37

90551

5/16-18 x 1 Hex Cap Screw SS

 

38

68948

M16 Hex Cap Screw Specia

 

39

67844

 5/16-18 x 3/4 Hex Cap Screw SS

 

41

67074

 1/4-20 x 1 Machine Screw Phillips Head Countersunk

 

42

68662

Flange Bearing 4-Bolt, 5/8 Bore

 

43

98378

 3/8-16 x 1-1/4 Hex Cap Screw SS

 

46

65765

 Pulley, 4-1/2 x 5/8 Bore

 

47

95776

 55-Tooth Sprocket #40

 

48

95814

Gear Box Cover

 

49

68067

 1/4-20 x 1 Hex Cap Screw SS

 

50

67155

 1/4 Flat Washer Special SS

 

51

67159

 3/16 Spacer

 

53

95757-1

 Cleated Conveyor Belt

 

54

95770-1

 Side Belt Guard

 

55

95771

 Front Belt Guard

 

56

95963

 Conveyor Roller Assembly, Idler

 

57

96376

1/4-20 x 1-1/2 Hex Cap Screw SS

 

59

95930

 Conveyor Sill with Labels

 

60

95762

 Bearing Plate

 

61

68620

1/2-13 x 4 Take-Up Bolt SS

 

62

67295

12-13 Hex Nut SS

 

63

95819

 Draw Latch

 

64

98020

#8 x 1/2 Machine Screw

 

65

91372

#8-32 Hex Locknut GB

 

66

65174

1/4 x 1-1/2 Machine Key

 

67

95943

 Pulley Kit, 4-1/2 x 1 Bore

 

68

94513

Spinner, Poly Service Kit 14.5"

 

69

94498

 1/4-20 x 2-1/4 Hex Cap Screw SS

 

70

94321

7/16-14 x 1-1/2 Carriage Bolt G5

 

71

94322

 7/16 Flat Washer Wide SS

 

72

94323

7/16 Spring Lock Washer SS

 

73

94324

 7/16-14 Hex Locknut SS

 

ns

95929

Conveyor Belt Lacing Pin

 

ns

29248

 Spreader Module

 

ns

95938

Label – Information (Caution, Module)

 

ns

29217

 Vehicle Power Cable

 

ns

28585

Spreader Power Cable

 

ns

29221

Vehicle-Side Control Harness

 

ns

29247

 Cab Control

 

ns

95744

 Vehicle Only Component Kit

 (Does not include Cab Control)

 

ns

68794

 CHMSL Harness Kit

 

ns

29253

Motor Cable

 

ns

95778

Drive Chain #40

 

ns

95894

 #40 Chain Master Link

 

ns

95836

100 Amp Fuse

 

ns

95837

Fuse Holder

 

ns

22511

 22" Battery Cable

 

ns

94691

 V-Belt

 

ns

29249-1

 Motor Wire, Black

 

ns

29251-1

Motor Wire, Red

 

Please enter one or more product SKUs/ISBNs below. When the item number and quantity is entered the name of the product will be displayed to the right along with other information regarding the product. Once you have ocmpleted your order, press the add button and begin checking out.

SKU # / ISBN

Qty

Product Summary

Enter More Items

Proud Member of:

NTEA

ILCA

APWA

SIMA

BBB

Close